8

Bakery Waste Treatment

J. Paul Chen, Lei Yang, and Renbi Bai
National University of Singapore, Singapore

Yung-Tse Hung
Cleveland State University, Cleveland, Ohio, U.S.A.

8.1 INTRODUCTION

The bakery industry is one of the world’s major food industries and varies widely in terms of
production scale and process. Traditionally, bakery products may be categorized as bread and
bread roll products, pastry products (e.g., pies and pasties), and specialty products (e.g., cake,
biscuits, donuts, and specialty breads). In March 2003, there were more than 7000 bakery
operations in the United States (Table 8.1) with more than 220,000 employees. More than 50%
of bakery businesses are small, having fewer than 100 employees [1].
[...]
are important in the treatment results. Liu and Lien [11] reported that 90— 100 mg/L of alum and
ferric chloride were used to treat wastewater from a bakery that produced bread, cake, and other
desserts. The wastewater had pH of 4.5, SS of 240 mg/L, and COD of 1307 mg/L. Values of 55%
and 95-100% for removal of COD and SS, respectively, were achieved. The optimum pH for
removal of SS was 6.0, while that for removal of COD was 6.0—8.0. It was also found that FeCl;
was relatively more effective than alum. Yim er al. [8] used coagulation—flocculation to treat a
wastewater with much higher waste strength. Table 8.5 gives the treatment results. Owing to the
higher organic content, SS, and FOG, coagulants with high dosage of 1300 mg/L were applied
[8,9]. The optimal pH was 8.0. As shown, removal for the above three items was fairly high,
suggesting that the process can also be used for high-strength bakery waste. However, the balance
between the cost of chemical dosage and treatment efficiency should be justified.

8.4.6 Sedimentation

Sedimentation, also called clarification, has a working mechanism based on the density
difference between SS and the water, allowing SS with larger particle sizes to more easily settle

© 2006 by Taylor & Francis Group, LLC


http://www.crcnetbase.com/action/showImage?doi=10.1201/9781420037128.ch8&iName=master.img-002.png&w=375&h=140

Downloaded by [Universidade de Sao Paulo (USP) (CRUESP)] at 13:28 16 August 2016

278 Chen et al.

Table 8.5 Comparison of Different Bakery Waste Pretreatment Methods

BODs SS FOG
Influent Removal Influent Removal Influent Removal
Coagulant (mg/L) (%) (mg/L) (%) (mg/L) (%)
Ferric sulfate 2780 71 2310 94 1450 93
Alum 2780 69 2310 97 1450 96

Source: Ref. 9.

down. Rectangular tanks, circular tanks, combination flocculator—clarifiers, and stacked
multilevel clarifiers can be used[6].

8.4.7 Dissolved Air Flotation (DAF)

Dissolved air flotation (DAF) is usually implemented by pumping compressed air bubbles to
remove fine SS and FOG in the bakery wastewater. The wastewater is first stored in an air
pressured, closed tank. Through the pressure-reduction valves, it enters the flotation tank. Due
to the sudden reduction in pressure, air bubbles form and rise to the surface in the tank. The SS
and FOG adhere to the fine air bubbles and are carried upwards. Dosages of coagulant and
control of pH are important in the removal of BODs, COD, FOG, and SS. Other influential
factors include the solids content and air/solids ratio. Optimal operation conditions should be
determined through the pilot-scale experiments. Liu and Lien [11] used a DAF to treat a
wastewater from a large-scale bakery. The wastewater was preconditioned by alum and ferric
chloride. With the DAF treatment, 48.6% of COD and 69.8% of SS were removed in 10 min at a
pressure of 4 kg/cmz, and pH 6.0. Mulligan [12] used DAF as a pretreatment approach for
bakery waste. At operating pressures of 40—60 psi, grease reductions of 90—97% were achieved.
The BODs and SS removal efficiencies were 33—62% and 59-90%, respectively.

8.5 BIOLOGICAL TREATMENT

The objective of biological treatment is to remove the dissolved and particulate biodegradable
components in the wastewater. It is a core part of the secondary biological treatment system.
Microorganisms are used to decompose the organic wastes [6,8—15].

With regard to different growth types, biological systems can be classified as suspended
growth or attached growth systems. Biological treatment can also be classified by oxygen
utilization: aerobic, anaerobic, and facultative. In an aerobic system, the organic matter is
decomposed to carbon dioxide, water, and a series of simple compounds. If the system is
anaerobic, the final products are carbon dioxide and methane.

Compared to anaerobic treatment, the aerobic biological process has better quality
effluent, easies operation, shorter solid retention time, but higher cost for aeration and more
excess sludge. When treating high-load influent (COD > 4000 mg/L), the aerobic biological
treatment becomes less economic than the anaerobic system. To maintain good system
performance, the anaerobic biological system requires more complex operations. In most cases,
the anaerobic system is used as a pretreatment process.

Suspended growth systems (e.g., activated sludge process) and attached growth systems
(e.g., trickling filter) are two of the main biological wastewater treatment processes. The

© 2006 by Taylor & Francis Group, LLC



Downloaded by [Universidade de Sao Paulo (USP) (CRUESP)] at 13:28 16 August 2016

Bakery Waste Treatment 279

activated sludge process is most commonly used in treatment of wastewater. The trickling filter
is easy to control, and has less excess sludge. It has higher resistance loading and low energy
cost. However, high operational cost is its major disadvantage. In addition, it is more sensitive to
temperature and has odor problems. Comprehensive considerations must be taken into account
when selecting a suitable system.

8.6 AEROBIC TREATMENT
8.6.1 Activated Sludge Process

In the activated sludge process, suspended growth microorganisms are employed. A typical
activated sludge process consists of a pretreatment process (mainly screening and clarification),
aeration tank (bioreactor), final sedimentation, and excess sludge treatment (anaerobic treatment
and dewatering process). The final sedimentation separates microorganisms from the water
solution. In order to enhance the performance result, most of the sludge from the sedimentation
is recycled back to the aeration tank(s), while the remaining is sent to anaerobic sludge
treatment. A recommended complete activated sludge process is given in Figure 8.4.

The activated sludge process can be a plug-flow reactor (PFR), completely stirred tank
reactor (CSTR), or sequencing batch reactor (SBR). For a typical PFR, length—width ration
should be above 10 to ensure the plug flow. The CSTR has higher buffer capacity due to its
nature of complete mixing, which is a critical benefit when treating toxic influent from
industries. Compared to the CSTR, the PFR needs a smaller volume to gain the same quality of
effluent. Most large activated sludge sewage treatment plants use a few CSTRs operated in
series. Such configurations can have the advantages of both CSTR and PFR.

The SBR is suitable for treating noncontinuous and small-flow wastewater. It can save
space, because all five primary steps of fill, react, settle, draw, and idle are completed in one
tank. Its operation is more complex than the CSTR and PFR; in most cases, auto operation is
adopted.

The performance of activated sludge processes is affected by influent characteristics,
bioreactor configuration, and operational parameters. The influent characteristics are wastewater
flow rate, organic concentration (BODs and COD), nutrient compositions (nitrogen and
phosphorus), FOG, alkalinity, heavy metals, toxins, pH, and temperature. Configurations of the
bioreactor include PFR, CSTR, SBR, membrane bioreactor (MBR), and so on. Operational
parameters in the treatment are biomass concentration [mixed liquor volatile suspended solids
concentration (MLVSS) and volatile suspended solids (VSS)], organic load, food to micro-
organisms (F/M), dissolved oxygen (DO), sludge retention time (SRT), hydraulic retention time
(HRT), sludge return ratio, and surface hydraulic flow load. Among them, SRT and DO are the
most important control parameters and can significantly affect the treatment results. A suitable
SRT can be achieved by judicious sludge wasting from the final clarifier. The DO in the aeration
tank should be maintained at a level slightly above 2 mg/L. The typical design parameters and
operational results are listed in Table 8.6.

Owing to the high organic content, it is not recommended that bakery wastewater be
directly treated by aerobic treatment processes. However, there are a few cases of this reported in
the literature, including a study from Keebler Company [4]. The company produces crackers and
cookies in Macon, Georgia. The FOG and pH of the wastewater from the manufacturing facility
were observed as higher than the regulated values. Wastewater was treated by an aerobic
activated sludge process, which included a bar screen, nutrient feed system, aeration tank,
clarifier, and sludge storage tank. Because of the large quantities of oil in the water (Table 8.7),
two FOG separators as shown in Figure 8.3 (discussed previously) were installed in the oleo/lard

© 2006 by Taylor & Francis Group, LLC



Downloaded by [Universidade de Sao Paulo (USP) (CRUESP)] at 13:28 16 August 2016

Nutrient feed

v

—» Final effluent

» Final
sedimentation

T~

Wastewater
_ Pretreatment y » Aeration tank
Primary sludge Return activated sludge
B
4
. Anaerobic
Biogas digestion <
storage
Sludge dewatering
Dual fuel .
engine P> Electricity

Waste activated
sludge

Figure 8.4 Process flow diagram of activated sludge treatment of bakery wastewater.

© 2006 by Taylor & Francis Group, LLC

=3 De-watered sludge

08¢

le 1@ uayn


http://www.crcnetbase.com/action/showImage?doi=10.1201/9781420037128.ch8&iName=master.img-003.png&w=570&h=286

Downloaded by [Universidade de Sao Paulo (USP) (CRUESP)] at 13:28 16 August 2016

Bakery Waste Treatment 281

Table 8.6 Design and Performance of Activated Sludge Processes

Activated sludge processes Extended Conventional High rate
F/M (kg BODs/kg MLSS - day) 0.06-0.2 0.3-0.6 0.5-1.9
MLSS (g/L) 4-75 1.9-4 5-12
HRT (hour) 18-36 4-10 2-4
SRT (day) 20-30 5-15 3-8
BODs removal (%) > 05 95 70-75
VLR (kg BODs/m? - day) 0.2-0.4 04-1.0 2-16

Note: F/M, food to microorganisms ratio; MLSS, mixed liquid suspended solids; SRT, sludge retention time; HRT,
hydraulic retention time; BODs, five-day biochemical oxygen demand; VLR, volumetric loading rate.

storage area and the coconut oil spray machines. Characteristics of influent and effluent as well
as design parameters are given in Table 8.7. As shown, the company had favorable treatment
results; the effluent was good enough for direct discharge to a nearby watercourse. Owing to the
poor nutrient content in the influent, nutrient was fed directly into the aeration tank. Not all the
added nitrogen was consumed in the treatment, thus the total Kjedahl nitrogen (TKN)
concentration in the effluent was higher than that in the influent. The high HRT in Table 8.7
shows that the process was not in fact economical. The bakery wastewater treatment can be more
cost-effective if the waste is first treated by an anaerobic process and then an aerobic process.

8.6.2 Trickling Filter Process

Aerobic attached-growth processes include tricking filters (biotower) and rotating biological
contactors (RBC). In these processes, microorganisms are attached onto solid media and form a
layer of biofilm. The organic pollutants are first adsorbed to the biofilm surface, oxidation
reactions then occur, which break the complex organics into a group of simple compounds, such
as water, carbon dioxide, and nitrate. In addition, the energy released from the oxidation together
with the organics in the waste is used for maintenance of microorganisms as well as synthesis of
new microorganisms.

Table 8.7 Summary of Wastewater Treatment in the Keebler Company

Parameter Influent: Design basis® Influent: Operation” Effluent”
Flow rate (gpd) 51,200 37,000 —
PH 5.6 6.0 6.8
TCOD (mg/L) 1620 830 65
SCOD (mg/L) - 290 40
TBODs (mg/L) 891 500 39
SBODs (mg/L) - 175 24
TS (mg/L) 756 - 11°
FOG (mg/L) 285 - 3b
TKN (mg/L) - 2 5
PO,-P (mg/L) - 3 3

Based on historical pretreatment program monitoring data."Based on operation in August 1988. Operational parameters:
HRT = 2.8 day; MLSS = 3300 mg/L; VSS = 2600 mg/L; DO =2.2mg/L; F/M = 0.07 1b BOD/1b VSS/day.
Yield = 0.32; clarifier overflow rate = 118 gpd/ft?; clarifier solids loading rate = 5 1b/ft*/day.

Source: Ref. 4.

© 2006 by Taylor & Francis Group, LLC



Downloaded by [Universidade de Sao Paulo (USP) (CRUESP)] at 13:28 16 August 2016

282 Chen et al.

Trickling filter

oy

Clarifier
Influent
i
Recycle :
1 O
Recycle
Sludge

Figure 8.5 Flow diagram of trickling filter for bakery wastewater treatment.

The tricking filter can be used to treat bakery wastewater. Solid media such as crushed
rock and stone, wood, and chemical-resistant plastic media are randomly packed in the reactor.
Figure 8.5 shows a typical trickling filter, which can be used for the bakery wastewater
treatment. Surface area and porosity are two important parameters of filter media. A large
surface area can cause accumulation of a large amount of biomass and result in high treatment
efficiency; large porosity would lead to higher oxygen transfer rate and less blockage. A
common problem in trickling filter systems is the excess growth of microorganisms, which can
cause serious blockage in the medium and reduce the porosity. Typical design parameters and
performance data for aerobic trickling filters are listed in Table 8.8. Keenan and Sabelnikov [14]
demonstrated that a biological system containing a mixing-aeration tank and biological filter
(trickling filter) was able to eliminate grease and oil in bakery waste. A dramatic reduction of
FOG content from 1500 mg/L to less than 30 mg/L was achieved. This system was fairly stable
during 20 months of continuous operation.

8.7 ANAEROBIC BIOLOGICAL TREATMENT

Bakery waste contains high levels of organics, FOG, and SS, which are treated using the
preferred method of anaerobic treatment processes. There are different types of anaerobic

Table 8.8 Design and Performance of Trickling Filter

BODs loading  Hydraulic loading BODs removal
Type of filter (kg/ m3/ day) (m? / m2/ day) Depth (m) (%) Medium
Low rate 0.07-0.4 1-3 1.8-2.4 95 Rock, slag
Mid-range rate 0.2-0.45 3-7 1.8-2.4 - Rock, slag
High rate 0.5-1 6-20 1-1.8 50-70 Rock

© 2006 by Taylor & Francis Group, LLC


http://www.crcnetbase.com/action/showImage?doi=10.1201/9781420037128.ch8&iName=master.img-004.jpg&w=285&h=187

Downloaded by [Universidade de Sao Paulo (USP) (CRUESP)] at 13:28 16 August 2016

Bakery Waste Treatment 283

processes available on the market, such as CSTR, AF, UASB, AFBR, AC, and ABR. The most
obvious operational parameters are high SRT, HRT, and biomass concentration. Anaerobic
processes have been widely used in treatment of a variety of food processing and other wastes
since they were first developed in the early 1950s. Figure 8.6 illustrates a typical anaerobic
treatment process for bakery wastewater.

In addition to accommodating organic waste treatment, anaerobic treatment can produce
methane, which can be used for production of electricity (Fig. 8.6). The disadvantages, however,
include complexity in operation, sensitivity to temperature and toxicity, time-consuming in
startup, and susceptibility to process upset. Table 8.9 gives a summary of design and performance
of typical anaerobic treatment processes.

Anaerobic processes are suitable for a variety of bakery wastewater. For example, an
anaerobic contactor was successfully used to treat wastewater from a production facility of snack
cake items [13]. The waste strength was extremely high as demonstrated in Table 8.10. The
BODs to COD ratio of the raw wastewater was 0.44. An anaerobic contact reactor was used,
similar to that in Figure 8.6, except that two bioreactors were operated in series. As shown in
Table 8.10, the system provides good treatment results. The removal efficiencies for BODs,
COD, TSS, and FOD were above 96%. The treated stream can be directly discharged to the
domestic sewage systems. Alternatively, a subsequent aerobic treatment can be used to further
reduce the waste strength and the effluent can then be discharged to a watercourse.

8.8 AIR POLLUTION CONTROL

While air pollution in the bakery industry may be not serious, it can become a concern if not
properly handled. Dust, VOC, and refrigerant are three main types of air pollutants.

8.8.1 Dust

Flour production workers are usually harmed by dust pollution. Lengthy exposure time at a high